5908805904

Dumper DP4500
scheppach - 400kg

67 68 69 70 18 71 72

%0 L — )
13 = M'ss y . .
N %&» 0000
A © L = S Q< 76
= . -;TM
M;_;Nﬂ -




5908805904

Dumper DP4500
scheppach - 400kg

Main products Spare part list

5908805904 192119 - 0131 - DP4000 - -

Spare Description additional Item Abb. ConstructStatus
5908801041 clutch control lever cable (from 2015) 1 A *
5908805001 Safety Control Handle 2 A *
3902202141 bolt M5x20 part 30 M5x20 4 A *
02098503 hexagon bolt M5 selbstsichernd 5 A *
5908805002 Handle Sleeve 6 A *
5908805003 Throttle Cable 1340mm mit Bolzen 7 A *
5908801001 throttle lever 8 A *
5908801024 bow 9 A *
5908805004 ON/OFF Switch 10 A *

5908805005 Handle Frame Assembly 11 A *




5908805904

Dumper DP4500
scheppach - 400kg

Main products

Spare part list

5908805904 192119 - 0131 - DP4000 - -
Spare Description additional Item Abb. ConstructStatus
5908801006 steering lever 12 A *
02012504 washer AB 13 A *
3908301021 socket head bolt part 10 M10 x 20 ; Gite 12.9 17 A *
02012708 spring washer A10 18 A *
02012507 washer A10,5 ST 125 vVZ 19 A *
02012506 washer 38,4/ B16 x 1.6, Form A, verzinkt. 21 A *
DIN125
02012707 spring washer ©8,1/@14,8 x 4,6 From A8, 24 A *
verzinkt, DIN127
5908801008 belt B32 B32 16,5x11,5 28 A *
5908805006 Pulley Cover Weldment 29 A *
5908801035 shift knob part 169 30 A * not available
anymore
02043906 FLAT HEXAGON NUT M10 439 VZ M10 31 A *
5908805007 Brake Cable 34 A *
5908805008 Driving Wheel 35 A *
02098504 selflocking nut M6 galvanized DIN985 36 A *
5908805009 Tensioner Pulley Bracket 37 A *
5908801027 petrol engine cpl. part 31 38 A *
01093367 hexagon bolt M8x30 41 A *
02902108 washer A8@23/8x2 43 A *
5908805011 Belt Pulley @80 / @20 45 A *
01091223 Cheese-head screw Mb5x12 46 A *
5908805012 Tensioner Pulley 471 A *
01047112 circlip ring A 15x1,0 FEDST 471 BK 48 A *
06206202 Grooved ball bearing 6202 2 Z @35/15x11 49 A *
01047226 SICHERUNGSRING J 35x1.5 51 A *
5908805013 Large Belt Pulley Cover 52 A *




5908805904

Dumper DP4500
scheppach - 400kg

Main products Spare part list

5908805904 192119 - 0131 - DP4000 - -

Spare Description additional Item Abb. ConstructStatus
02098504 selflocking nut M6 galvanized DIN985 53 A *
02091238 cheese head screw M6x25 8.8 912 VZ M6x25 59 A *
02093405 hexagon nut M8 M8 62 A *
5908805014 Weight Supporting Wheel Weldment a47 68 A *
06406204 ball bearing 6204-2RS1/QE6 @47xD320x14 69 A *
02093384 Hexagon bolt M10x25 DIN 933 71 A *
5908805015 Track 180x60 180x60 73 A *
5908805016 Axle Head Cover(42) 74 A *
01047235 CIRCLIP RING J 42x1,75 FEDST 472 BK J 42x1.75 75 A *
5908801053 bearing 61905 2RS part 69 6905-2RS @42x25x9 76 A *
02093409 Sechskantmutter M16 79 A *
02009445 Splint 4x32, verzinkt, DIN94 87 A *
5908805017 dumper box assy. 88-1, 89 - 92, 94A *
02098507 Sechskantmutter selbstsichernd M12 91 A *
02144007 washer 12 ST 1440 VZ 92 A *
5908805018 Handle Sleeve 94 A *
02093368 Hexagon bolt M8x35 DIN 933 97 A *
5908805019 Gearshift Lever 99 A *
01093363 HEXAGON BOLT M8x12 8.8 933 BK M8x12 101 A *
01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 115 A *
5908805020 Brake Disk 117 A *
3911201021 large flat washer part B-3 121 A *
02012705 spring washer AB 122 A *
5908805021 Expansion Brake Cover 298/D14 124 A *

02093347 Hexagon bolt M6x20 132 A *




5908805904

Dumper DP4500
scheppach - 400kg

Main products Spare part list
5908805904 192119 - 0131 - DP4000 - -
Spare Description additional Item Abb. ConstructStatus
5908805022 Swing Plate 133 A *
5908805023 Large Belt Pulley 16 136 A *
5908805024 Output Shaft Bush Gasket @104 / 28,5 | 36 159 A *
5907902025 steel ball (6 pcs.) (1 Satz = 6 Stick) 165 A *
01047122 CIRCLIP RING A 25x1,2 FEDST 471 BK A 25x1.2 173 A *
02012506 washer 28,4/ J16 x 1.6, Form A, verzinkt. 174 A *

DIN125
5908805025 Output Shaft cpl. 175-177 A *
5908805026 gas spring QD25 / 14- 360 x 1500N 189 A *
5908801034 overfall standpipe 0.Abb. A *
5908801013 air filter cpl. 0.Abb. A *
5906202008 gasket carburetor 0.Abb. A *
5906202010 gasket aircleaner 0.Abb. A *
3906203076 gasket 0.Abb. A *
3904604055 fuel tank cap @73x20 0.Abb. A *
3904602030 carburetor 219 0.Abb. A *
3904601174 exhaust with protective grille 0.Abb. A *
02012506 washer 38,4/ D16 x 1.6, Form A, verzinkt. o.Abb. A zu Teil 97

DIN125
02098505 nut M8, verzinkt, DIN985 0.Abb. A zu Teil 97
3904601093 sparking plug key with pin 0.Abb. A *
3904601092 fuel tank Loncin G200F EUROS 0.Abb. A *
3904601090 sparking plug F7RTC 0.Abb. A *
3904601089 sparking plug connector 0.Abb. A *
3904601088 starter assy. B175x41 0.Abb. A *
3904601094 oil filler screw 0.Abb. A *
3904601095 guard 0.Abb. A * not available

anymore




5908805904

' ' Dumper DP4500

scheppach - 400kg
Main products Spare part list
5908805904 192119 - 0131 - DP4000 - -
Spare Description additional Item Abb. ConstructStatus
3902403123 Tension spring Teil 3-99 0.Abb. A *
5908801061 Brake Cable 0.Abb. A *
3904601272 fan cover Motor G200F 0.Abb. A *
3908301348 fan cooling part 76 0.Abb. A *
7907600001 engine hand pump 0.Abb. A *
3904604064 exhaust gasket graphite 0.Abb. A *
5908801036 guard plate for spring part w/o 0.Abb. A *
3904601176 spark plug sleeve with cable and ignition coil LiHua LC168F-1 0.Abb. A *

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



